]
|nwo**

o ORIFICE CAP AND INSTRUCTIONS
ARE SUPPLIED WITH VALVE

S

N70CBPAL

PNEUMATIC PALLET NAILER MACHINE MOUNTED
CLAVADORA DE PALETS NEUMATICA MONTADA EN LA MAQUINA
CLOUEUSE DE PALETTES PNEUMATIQUE MONTEE SUR MACHINE

Y

n~
(Y

{

800

[

=~

O

'

422
876

Note that item 30 does not include the the actuator
which responds to the remote signal. Customer to
select the actuator required from the OPERATION and

MAINTENANCE MANUAL. An actuator is not included
with the tool.

Loctite #271, available as part #851325 Loctite 271 Packet.

IP1020-1REVG 9/03
USE WITH PARTS LIST IP1020-2 AND 103947 OPERATION AND MAINTENANCE MANUAL.



Item Number

— O 0 9 N N Bk W N =

14
28
30
30
36
37
39
40
42
42
42
42
43
46
47
48

Part Number

110005
N70118
103942
Ng80161
104059
101256
101236
MRG041630
T55031
MSC6100-25
MSF8125-25
102506
MPP030020
TVA6
105591
103650
MRG049431
102630
851439
N70171
N70171
N80169
N80168
N70155
MRGO084431
N70156
N70157

PartsList for N7OCBPAL TypeO

Description

FRAME

SEAL-CYLINDER CAP
ASSEMBLY-CYLINDER CA
PISTON STOP

HEAD VALVE
SPRING-COMPRESSION
O-RING-2.48X.115
O-RING-1.638X.118
RING-BUMPER
SCREW-SHCS-M6X1.00X2
SCREW-SFHCS M8 X 1.2
COVER-EXHAUST
PIN-SPIRAL M3X20MM
KIT-TRIGGER VALVE
CAP (SERVICE PART)
CAP-END
O-RING-2.343X.118
ASSEMBLY-DRIVER/PIST
O-RING-1.689X.190
SLEEVE-CYLINDER
SLEEVE-CYLINDER
SEAL-CHECK
RING-CYLINDER
SEAL-CYLINDER
O-RING-3.323X.122
BUMPER - A

BUMPER - B

Page 1

Qty Required

e e e e e e e T e e e e e e T e T e T e e T N O e S e S S e O



Item Number

49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
96
97
98

Part Number

107834
105033
167086
MPP030016
167087
N50087
854023
854004
MRG009824
N70166
851437
854039
N70162
N70163
MRBO026
N70164
N70122
N70149
854011
N70140
N70150
101408
MPG030012
MSC8125-28
113220
159927
851438

PartsList for N7OCBPAL TypeO

Description

SEAL-NOSE
GUIDE-DRIVER

NOSE
PIN-SPIRAL-M3X16
PAWL-FEED
PIN-SPECIAL(STEP)
SPRING-TORSION
WASHER-RUBBER-7
O-RING-.386X.094

FEED PISTON
O-RING-.819X.095
SPRING-COMPRESSION
STOP-FEED PISTON
SPRING COLLAR
RETAINING RING- METR
PIN-SPECIAL

DOOR

PAWL CHECK
COMPRESSION SPRING
PIN-SPECIAL(STEP)
LATCH DOOR
SPRING-COMPRESSION
PIN SPRING
SCREW-SHCS M8X28
LABEL-BOSTITCH
LABEL-WARNING-T.O.
O-RING-2.236X.115

Page 2

Qty Required

e e e " e e e T e e e e e e T e e e T e e T e L S T e S S S S S Y



Item Number

800
800
811
876

Part Number

100653
100679
851325
RBKS

PartsList for N7OCBPAL TypeO

Description

LUBE (2CC)

LUBE (1LB.CAN)
LOCTITE

N70/N80/N90 REBUILD

Page 3

Qty Required

S G U w—



